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1. TRADE NAME OF THE MEDICINAL PRODUCT

Efexor XR 75 mg 

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Efexor XR capsules containing 75 mg of venlafaxine as venlafaxine hydrochloride. 

3. PHARMACEUTICAL FORM

Extended-release capsule 
Efexor XR 75 mg capsules are opaque peach capsules printed in red with “W” and “75”. 

4. CLINICAL PARTICULARS

4.1. Indications 
Efexor XR is indicated for the: 
- Treatment of depression, including depression with associated anxiety. 
- For prevention of relapse and prevention of recurrence of depression. 

- Treatment of anxiety or generalized anxiety disorder, including long-term treatment. 
- Treatment of social anxiety disorder. 
- Treatment of panic disorder. 

4.2. Posology and Method of Administration 
The recommended starting dose of venlafaxine extended-release capsules is 75 mg given once 
daily. 

Patients not responding to the initial 75 mg/day dose may benefit from dose increases to a 
maximum of 225 mg/day. While the recommended dose for moderately depressed patients is up to 
225 mg/day for immediate-release venlafaxine, more severely depressed patients in one study 
responded to a mean dose of 350 mg/day (range of 150 to 375 mg/day). 

Extended-release venlafaxine dosage increases can be made at intervals of approximately 2  weeks 
or more, but not less than 4 days. 

Patients treated with venlafaxine immediate-release tablets may be switched to venlafaxine 
extended-release capsules at the nearest equivalent daily dosage. For example, venlafaxine 
immediate-release tablets 37.5 mg twice daily may be switched to venlafaxine extended-release 
capsules 75 mg once daily. Individual dosage adjustments may be necessary.  
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Gradual dose tapering is recommended when discontinuing venlafaxine therapy (See sections 4.4 
and 4.8). 

 
Tapering over at least a two-week period is recommended if venlafaxine has been used for more 
than 6 weeks. In clinical trials with venlafaxine extended-release capsules, tapering was achieved 
by reducing the daily dose by 75 mg at 1-week intervals. However, the time period required for 

tapering and the amount of dose reduction may depend on the dose, duration of therapy, and the 
individual patient. In some patients, discontinuation may need to occur very gradually over periods 
of months or longer. 
 

It is recommended that venlafaxine extended-release capsules be taken with food, at approximately 
the same time each day. Capsules must be swallowed whole with fluid and not divided, crushed, 
chewed, or placed in water. 

 

Panic Disorder 
It is recommended that initial single doses of 37.5 mg/day of venlafaxine extended-release capsules 
be used for 4 to 7 days. In clinical trials establishing the efficacy of Efexor XR in outpatients with 
panic disorder, initial doses of 37.5 mg/day for 4 to 7 days were followed by doses of 75 mg/day, 

with maximum doses of 225 mg/day. Although a dose-response relationship for effectiveness in 
patients with panic disorder was not clearly established in fixed-dose studies, certain patients not 
responding to 75 mg/day may benefit from dose increases to a maximum of approximately 
225 mg/day. Dose increases should be in increments of up to 75 mg/day, as needed, and should be 

made at intervals of not less than 4 days. 
 

 

• Use in Patients with Renal Impairment 

The total daily dose of venlafaxine should be reduced by 25% to 50% in patients with renal 
impairment with a glomerular filtration rate (GFR) of 10 to 70 mL/min. 
 
The total daily dose of venlafaxine should be reduced by 50% in hemodialysis patients.  

 
Because of individual variability in clearance in these patients, individualization of dosage may be 
desirable. 
 

• Use in Patients with Hepatic Impairment 

The total daily dose of venlafaxine should be reduced by 50% in patients with mild to moderate 
hepatic impairment. Reductions of more than 50% may be appropriate for some patients. 
 

Because of individual variability in clearance in these patients, individualization of dosage may be 
desirable. 
 

• Use in Elderly Patients 

No specific dose adjustments of venlafaxine are recommended based on patient age. However, as 
with any therapy, caution should be exercised in treating the elderly (e.g. due to the possibility of 
renal impairment. See also dosage recommendations for renal impairment). The lowest effective 

dose should always be used, and patients should be carefully monitored when an increase in the 
dose is required. 
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• Use in Children and Adolescents 
There is insufficient experience with the use of venlafaxine in patients younger than 18 years of 

age (See section 4.8). Efficacy in patients less than 18 years of age has not been established. 
Therefore, venlafaxine is not recommended for use in patients less than 18 years of age.  
 
In pediatric clinical trials, the adverse reaction, suicidal ideation, was observed. There were also 

increased reports of hostility and, especially in major depressive disorder, self-harm. 
 
As with adults, decreased appetite, weight loss, increased blood pressure, and increased serum 
cholesterol have been observed in children and adolescents (ages 6 to 17 years; See section 4.8). 

Regular measurement of weight and blood pressure is recommended  if venlafaxine is used in 
children and adolescents. Discontinuation of venlafaxine treatment should be considered in 
children and adolescents who experience a sustained increase in blood pressure. Measurement of 
serum cholesterol levels should be considered during long-term treatment of children and 

adolescent (See section 4.8). Safety in children younger than 6 years of age has not been evaluated. 
 
Maintenance/Continuation/Extended Treatment 
The physician should periodically re-evaluate the usefulness of long-term Efexor XR treatment for 

the individual patient. It is generally agreed that acute episodes of major depression require several 
months or longer of sustained pharmacological therapy. Venlafaxine has been shown to be 
efficacious during long-term (up to 12 months) treatment. 
 

Discontinuing Efexor XR 
Discontinuation effects are well known to occur with the abrupt withdrawal of other 
antidepressants. While the discontinuation effects of Efexor XR has not been systematically 
evaluated in controlled clinical trials, a retrospective survey of events occurring during taper or 

following discontinuation of Efexor XR revealed the following events that occurred with an 
incidence of at least 3% and at least twice the placebo incidence: dizziness, dry mouth, inso mnia, 
nausea, nervousness and sweating. 
 

In addition, a retrospective survey of events occurring during taper or following discontinuation of 
Efexor XR tablets revealed the following events that occurred at an incidence of at least 5% and at 
least twice the placebo incidence: fatigue, headache, nausea, dizziness, sleep disturbance and 
nervousness. Diarrhea and one hypomanic episode was also reported. 

 
In post-marketing experience, symptoms reported following discontinuation, dose reduction or 
tapering of venlafaxine at various doses have also included confusion, paresthesia, sweating, 
vertigo and vomiting. It is therefore recommended that when discontinuing Efexor XR after more 

than one week’s therapy, the dose should be gradually reduced over at least one week and the 
patient monitored in order to minimize the risk of discontinuation symptoms. 
 
Dose tapering is recommended when discontinuing venlafaxine therapy. Tapering over at least a 

two-week period is recommended if venlafaxine has been used for more than 6 weeks. The period 
required for tapering may depend on the dose, duration of therapy and the individual patient.  
 

4.3. Contraindications 
1. Hypersensitivity to venlafaxine or any other component of the product.  
2. Concomitant use of venlafaxine and any monoamine oxidase inhibitor (MAOI). 
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Venlafaxine must not be initiated for at least 14 days after discontinuation of treatment with a n 
MAOI; a shorter interval may be justified in the case of a reversible MAOI. Venlafaxine must be 

discontinued for at least 7 days before starting treatment with any MAOI (See section 4.5). 
 

4.4. Special Warnings and Special Precautions for Use 
Suicide/Suicidal Thoughts or Clinical Worsening 

All patients treated with venlafaxine should be monitored appropriately and observed closely for 
clinical worsening and suicidality. Patients, their families, and their caregivers should be 
encouraged to be alert to the emergence of anxiety, agitation, panic attacks, insomnia, irritability, 
hostility, aggressiveness, impulsivity, akathisia (psychomotor restlessness), hypomania, mania, 

other unusual changes in behavior, worsening of depression, and suicidal ideation, especially when 
initiating therapy or during any change in dose or dosage regimen. The risk of suicide attempt must 
be considered, especially in patients with depression, and the smallest quantity of drug, consistent 
with good patient management, should be provided to reduce the risk of overdose (See also section 

4.8). 
 
Suicide is a known risk of depression and certain other psychiatric disorders, and these disorders 
themselves are strong predictors of suicide. Pooled analyses of short-term placebo-controlled trials 

of antidepressant medicines (selective serotonin reuptake inhibitors [SSRIs] and others) showed 
that these medicines increase the risk of suicidality in children, adolescents, and young adults (ages 
18-24 years) with major depression and other psychiatric disorders. Short-term studies did not show 
an increase in the risk of suicidality with antidepressants compared to placebo in adults older than 

24 years of age; there was a reduction in the risk of suicidality with antidepressants compared to 
placebo in adults age 65 years and older. 
 
Aggression 

Aggression may occur in some patients who have received antidepressants, including venlafaxine 
treatment, dose reduction, or discontinuation. As with other antidepressants, venlafaxine should be 
used cautiously in patients with a history of aggression. 
 

Discontinuation 
Discontinuation effects are well known to occur with antidepressants, and sometimes these effects 
can be protracted and severe (See section 4.8). Suicide/suicidal thoughts and aggression have been 
observed in patients during changes in venlafaxine dosing regimen, including during 

discontinuation (see above in section 4.4 - Suicide/Suicidal Thoughts or Clinical Worsening and 
Aggression). It is therefore recommended that the dosage of venlafaxine be tapered gradually and 
individually and the patients be closely monitored during discontinuation (See section 4.2). In some 
patients, discontinuation could take months or longer. 

 
Sexual Dysfunction 
Serotonin-norepinephrine reuptake inhibitors (SNRIs) may cause symptoms of sexual dysfunction 
(See section 4.8). There have been reports of long-lasting sexual dysfunction where the symptoms 

have continued despite discontinuation of SNRIs. 
 
Bone Fractures 
Epidemiological studies show an increased risk of bone fractures in patients receiving serotonin 

reuptake inhibitors (SRIs) including venlafaxine. The mechanism leading to this risk is not fully 
understood. 
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NMS-like Reactions 

As with other serotonergic agents, serotonin syndrome, a potentially life-threatening condition or 
NMS like reactions may occur with venlafaxine treatment, particularly with concomitant use of 
other serotonergic drugs including SSRIs, SNRIs, amphetamines, triptans, and opioids (e.g., 
fentanyl, dextromethorphan, tramadol, tapentadol, meperidine, methadone, pentazocine), with 

drugs that impair metabolism of serotonin including MAOIs, e.g., methylene blue, or with 
antipsychotics or other dopamine antagonists. Symptoms of serotonin syndrome may include 
mental status changes (e.g., agitation, hallucinations, and coma), autonomic instability (e.g., 
tachycardia, labile blood pressure, and hyperthermia), neuromuscular aberrations (e.g., 

hyperreflexia, incoordination), and/or gastrointestinal symptoms (e.g., nausea, vomiting, and 
diarrhea). Serotonin syndrome, in its most severe form, can resemble NMS, which includes 
hyperthermia, muscle rigidity, autonomic instability with possible rapid fluctuation of vital signs, 
and mental status changes (See section 4.5). 

 
If concomitant treatment with venlafaxine and other agents that may affect the serotonergic and/or 
dopaminergic neurotransmitter systems is clinically warranted, careful observation of the patient 
is advised, particularly during treatment initiation and dose increases.  

 
The concomitant use of venlafaxine with serotonin precursors such as tryptophan supplements is 
not recommended. 
 

In clinical trials with venlafaxine, seizures were reported in 0.2% of all venlafaxine-treated patients. 
All patients recovered. No seizures occurred in Efexor XR-treated patients during clinical trials. 
However, as with all antidepressants, Efexor XR should be introduced with care in patients with a 
history of seizure and should be discontinued in any patient who develops seizures. 

 
During clinical trials, rash developed in 3% of patients treated with venlafaxine. Patients should be 
advised to notify their physician if they develop a rash, urticaria or related allergic phenomenon.  
 

Abuse and Dependence 
Clinical studies have shown no evidence of drug-seeking behavior, development of tolerance, or 
dose escalation over time among patients taking venlafaxine. However, physicians should evaluate 
patients for a history of drug abuse, and follow such patients closely, observing them for signs of 

misuse or abuse of Efexor XR. 
 
In vitro studies revealed that venlafaxine has virtually no affinity for opiate, benzodiazepine, 
phencyclidine (PCP), or N-methyl-D-aspartic acid (NMDA) receptors. Venlafaxine was not found 

to have any significant central nervous system (CNS) stimulant activity in rodents. In primate drug 
discrimination studies, venlafaxine showed no significant stimulant or depressant abuse liability. 
In a self-administration study, rhesus monkeys have been shown to self -administer venlafaxine 
intravenously. 

 
The clearances of venlafaxine and its active metabolite are decreased and half -lives increased in 
patients with moderate to severe renal impairment or cirrhosis of the liver. Therefore, Efexor XR 
should be used with caution in these patients. A lower daily dose might be necessary in such 

patients and treatment may be provided with Efexor XR Tablets as indicated above under 
“Posology and Method of Administration”. 
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Cardiovascular System 

Venlafaxine has not been evaluated in patients with a recent history of myocardial infarction or 
unstable heart disease. Therefore, it should be used with caution in these patients. Clinically 
significant electrocardiogram findings were observed in 1% of the venlafaxine -treated patients 
compared with 0.2% of the placebo-treated patients. Clinically significant changes in PR, QRS or 

QTc intervals were rarely observed in patients treated with venlafaxine during clinical trials. The 
mean heart rate was increased by approximately 4 beats/minute during treatment with venlafaxine. 
 
Increases in blood pressure have been reported in patients treated with high doses of venlafaxine. 

Blood pressure monitoring is advisable in patients receiving daily doses of >200  mg. 
 
Dose-related increases in blood pressure have been reported in some patients treated with 
venlafaxine. Cases of elevated blood pressure requiring immediate treatment have been reported in 

post-marketing experience. Measurement of blood pressure is recommended for patients receiving 
venlafaxine. Pre-existing hypertension should be controlled before treatment with venlafaxine. 
Caution should be exercised in patients whose underlying conditions might be compromised by 
increases in blood pressure. 

 
Increases in heart rate can occur, particularly with higher doses. Caution should be exercised in 
patients whose underlying conditions might be compromised by increases in heart rate. 
 

Cases of QTc prolongation, Torsade de Pointes (TdP), ventricular tachycardia and sudden death 
have been reported during the post-marketing use of venlafaxine. The majority of reports occurred 
in association with overdose or in patients with other risk factors for QTc prolongation/TdP. 
Therefore, venlafaxine should be used with caution in patients with risk factors for QTc 

prolongation. 
 
Convulsions 
Convulsions may occur with venlafaxine therapy. As with all antidepressants, venlafaxine should 

be introduced with caution in patients with a history of convulsions. 
 
Angle Closure Glaucoma 
Mydriasis may occur in association with venlafaxine. It is recommended that patients with raised 

intra-ocular pressure or patients at risk for acute narrow angle glaucoma (angle closure glaucoma) 
be closely monitored. 
 
Mania/Hypomania 

Mania/hypomania may occur in a small proportion of patients with mood disorders who have 
received antidepressants, including venlafaxine. As with other antidepressants, venlafaxine should 
be used cautiously in patients with a history or family history of bipolar disorder.  
 

Hyponatremia 
Cases of hyponatremia and/or the syndrome of inappropriate antidiuretic hormone (SIADH) 
secretion may occur with venlafaxine, usually in volume-depleted or dehydrated patients. Elderly 
patients, patients taking diuretics, and patients who are otherwise volume depleted, may be at 

greater risk for this event. 
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Bleeding 
Drugs that inhibit serotonin uptake may lead to abnormalities of platelet aggregation. There have 

been reports of bleeding abnormalities with venlafaxine ranging from skin and mucous membrane 
bleeding and gastrointestinal hemorrhage, to life-threatening hemorrhage. As with other SRIs, 
venlafaxine should be used cautiously in patients predisposed to bleeding, including patients on 
anti-coagulants and platelet inhibitors. 

 
Weight Loss 
The safety and efficacy of venlafaxine therapy in combination with weight loss agents, including 
phentermine, have not been established. Co-administration of venlafaxine hydrochloride and 

weight loss agents is not recommended. Venlafaxine hydrochloride is not indicated for weight loss, 
alone or in combination with other products. 
 
Serum Cholesterol 

Clinically relevant increases in serum cholesterol were recorded in 5.3% of venlafaxine-treated 
patients and 0.0% of placebo-treated patients treated for at least 3 months in placebo-controlled 
clinical trials. Measurement of serum cholesterol levels should be considered during long-term 
treatment. 

 
4.5. Interaction with Other Medicinal Products and Other Forms of Interaction 

Monoamine Oxidase Inhibitors 
Severe adverse reactions have been reported in patients who have recently been discontinued from 

an MAOI and started on venlafaxine, or have recently had venlafaxine therapy discontinued prior 
to initiation of an MAOI (See section 4.3). These reactions have included tremor, myoclonus, 
diaphoresis, nausea, vomiting, flushing, dizziness, and hyperthermia with features resembling 
NMS, seizures, and death. 

 
CNS-Active Drugs 
The risk of using venlafaxine in combination with other CNS-active drugs has not been 
systematically evaluated. Consequently, caution is advised when venlafaxine is taken in 

combination with other CNS-active drugs. 
 
Serotonin Syndrome 
As with other serotonergic agents, serotonin syndrome, a potentially life -threatening condition, 

may occur with venlafaxine treatment, particularly with concomitant use of other agents that may 
affect the serotonergic neurotransmitter system including triptans, SSRIs, other SNRIs, 
amphetamines, lithium, sibutramine, opioids (e.g., fentanyl and its analogues, tramadol, 
dextromethorphan, tapentadol, meperidine, methadone, pentazocine) or St. John's Wort 

(Hypericum perforatum), with drugs, that impair the metabolism of serotonin such as MAOIs, 
including linezolid (an antibiotic, which is a reversible non-selective MAOI) and methylene blue); 
or with serotonin precursors such as tryptophan supplements (See sections 4.3 and 4.4). 
 

Serotonin syndrome symptoms may include mental status changes, autonomic instability, 
neuromuscular aberrations and/or gastrointestinal symptoms. (See section 4.4) 
 
If concomitant treatment with venlafaxine and an SSRI, an SNRI, or a 5-hydroxytryptamine 

receptor agonist (triptan) is clinically warranted, careful observation of the patient is advised, 
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particularly during treatment initiation and dose increases. The concomitant use of venlafaxine with 
serotonin precursors (such as tryptophan supplements) is not recommended (See section 4.4). 

 
Drugs that Prolong QT Interval 
The risk of QTc prolongation and/or ventricular arrhythmias (e.g., TdP) is increased with 
concomitant use of other drugs, which prolong the QTc interval (e.g., some antipsychotics and 

antibiotics) (See section 4.4). 
 
Indinavir 
A pharmacokinetic study with indinavir has shown a 28% decrease in area under the concentration 

versus time curve (AUC) and a 36% decrease in Cmax for indinavir. Indinavir did not affect the 
pharmacokinetics of venlafaxine and O-desmethylvenlafaxine (ODV). 
 
The clinical significance of this interaction is unknown. 

 
Ethanol 
Venlafaxine has been shown not to increase the impairment of mental and motor skills caused by 
ethanol. However, as with all CNS-active drugs, patients should be advised to avoid alcohol 

consumption while taking venlafaxine. 
 
Haloperidol 
A pharmacokinetic study with haloperidol has shown a 42% decrease in total oral clearance, a 70% 

increase in AUC, an 88% increase in Cmax, but no change in half-life. This should be taken into 
account in patients treated with haloperidol and venlafaxine concomitantly.  
 
Cimetidine 

At steady state, cimetidine has been shown to inhibit first-pass metabolism of venlafaxine; 
However, cimetidine had no effect on the pharmacokinetics of ODV. The overall pharmacological 
activity of venlafaxine plus ODV is expected to increase only slightly in most patients. In the 
elderly and in patients with hepatic dysfunction, this interaction may be more pronounced. 

 
Imipramine 
Venlafaxine did not affect the pharmacokinetics of imipramine and 2-OH-imipramine. However, 
desipramine AUC, Cmax, and Cmin increased by about 35% in the presence of venlafaxine. There 

was an increase of 2-OH-desipramine AUC by 2.5-to 4.5-fold. Imipramine did not affect the 
pharmacokinetics of venlafaxine and ODV. This should be taken into account in patients treated 
with imipramine and venlafaxine concomitantly. 
 

Ketoconazole 
A pharmacokinetic study with ketoconazole in extensive metabolizers (EM) and poor metabolizers 
(PM) of CYP2D6 resulted in higher plasma concentrations of both venlafaxine and ODV in 
subjects, following administration of ketoconazole. Venlafaxine Cmax increased by 26% in EM 

subjects and 48% in PM subjects. Cmax values for ODV increased by 14% and 29% in EM and PM 
subjects, respectively. Venlafaxine AUC increased by 21% in EM subjects and 70% in PM subjects. 
AUC values for ODV increased by 23% and 33% in EM and PM subjects, respectively (See section 
4.5, Potential for Other Drugs to Affect Venlafaxine). 

 
Metoprolol 
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Concomitant administration of venlafaxine (50 mg every 8 hours for 5 days) and metoprolol 
(100 mg every 24 hours for 5 days) to healthy volunteers in a pharmacokinetic interaction study 

for both drugs resulted in increase in plasma concentrations of metoprolol by approximately 30%-

40% without altering the plasma concentrations of its active metabolite, -hydroxymetoprolol. 
Venlafaxine appeared to reduce the blood pressure lowering effect of metoprolol in this study of 
healthy volunteers. The clinical relevance of this finding in hypertensive patients is unknown. 

Metoprolol did not alter the pharmacokinetic profile of venlafaxine or its active metabolite, ODV. 
 
Caution should be exercised with co-administration of venlafaxine and metoprolol. 
 

Risperidone 
Venlafaxine increased risperidone AUC by 32% but did not significantly alter the pharmacokinetic 
profile of the total active moiety (risperidone plus 9-hydroxyrisperidone). The clinical significance 
of this interaction is unknown. 

 
Diazepam 
Diazepam does not appear to affect the pharmacokinetics of either venlafaxine or ODV. 
Venlafaxine has no effects on the pharmacokinetics and pharmacodynamics of diazepam and its 

active metabolite, desmethyldiazepam. 
 
Lithium 
The steady-state pharmacokinetics of venlafaxine and ODV are not affected when lithium is 

co-administered. Venlafaxine has no effect on the pharmacokinetics of lithium (See also 
subheading above, CNS Active Drugs). 
 
Drugs Highly Bound to Plasma Proteins 

Venlafaxine is not highly bound to plasma proteins (27% bound); therefore, administration of 
venlafaxine to a patient taking another drug that is highly protein bound is not expected to cause 
increased free concentrations of the other drug. 
 

Drugs Metabolized by Cytochrome P450 Isoenzymes 
Studies indicate that venlafaxine is a relatively weak inhibitor of CYP2D6. Venlafaxine did not 
inhibit CYP3A4, CYP1A2, and CYP2C9 in vitro. This was confirmed by in vivo studies with the 
following drugs: alprazolam (CYP3A4), caffeine (CYP1A2), carbamazepine (CYP3A4), 

diazepam, (CYP3A4 and CYP2C19), and tolbutamide (CYP2C9). 
 
Potential for Other Drugs to Affect Venlafaxine 
The metabolic pathways for venlafaxine include CYP2D6 and CYP3A4. Venlafaxine is primarily 

metabolized to its active metabolite, ODV, by the cytochrome P450 enzyme, CYP2D6. CYP3A4 
is a minor pathway relative to CYP2D6 in the metabolism of venlafaxine. 
 
CYP2D6 Inhibitors 

Concomitant use of CYP2D6 inhibitors and venlafaxine may reduce the metabolism of venlafaxine 
to ODV, resulting in increased plasma concentrations of venlafaxine and decreased concentrations 
of ODV. As venlafaxine and ODV are both pharmacologically active, no dosage adjustment is 
required when venlafaxine is co-administered with a CYP2D6 inhibitor. 

 
CYP3A4 Inhibitors 
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Concomitant use of CYP3A4 inhibitors and venlafaxine may increase the levels of venlafaxine and 
ODV (See section 4.5). Therefore, caution is advised when combining venlafaxine with a CYP3A4 

inhibitor. 
 
CYP2D6 and CYP3A4 Inhibitors 
The concomitant use of venlafaxine with drug treatment(s) that potentially inhibits both CYP2D6 

and CYP3A4, the primary metabolizing enzymes for venlafaxine, has not been studied. However, 
this concomitant use would be expected to increase venlafaxine plasma concentrations. Therefore, 
caution is advised when combining venlafaxine with any agent(s) that produces simultaneous 
inhibition of these two enzyme systems. 

 

Electroconvulsive Therapy 
There are no clinical data establishing the benefit of electroconvulsive therapy combined with 
venlafaxine treatment. 

 
Drug-Laboratory Test Interactions 
False-positive urine immunoassay screening tests for PCP and amphetamine have been reported in 
patients taking venlafaxine. This is due to lack of specificity of the screening tests. False -positive 

test results may be expected for several days following discontinuation of venlafaxine therapy. 
Confirmatory tests, such as gas chromatography/mass spectrometry, will distinguish venlafaxine 
from PCP and amphetamine. 
 

4.6. Fertility, Pregnancy and Lactation 
The safety of venlafaxine in human pregnancy has not been established. Venlafaxine must be 
administered to pregnant women only if the expected benefits outweigh the possible risks. If 
venlafaxine is used until or shortly before birth, discontinuation effects in the newborn should be 

considered. Some neonates exposed to venlafaxine late in the third trimester have developed 
complications requiring tube feeding, respiratory support, or prolonged hospitalization. Such 
complications can arise immediately upon delivery. 
 

When venlafaxine was administered orally to pregnant rats throughout gestation and lactation, there 
was a decrease in pup weight, an increase in stillborn pups, and an increase in pup deaths during 
the first 5 days of lactation, when dosing began during pregnancy and continued until weaning. 
The cause of these deaths is not known. These effects occurred at 10 times the human daily dose 

(on a mg/kg basis) or 2.5 times (on a mg/m2 basis) the human daily dose of 375 mg of venlafaxine. 
The no-effect dose for rat pup mortality was 1.4 times the human dose, on a mg/kg basis, or 0.25 
times the human dose, on a mg/m2 basis. 
 

A prospective longitudinal study of 201 women with a history of major depression who were 
euthymic at the beginning of pregnancy showed that women who discontinued antidepressant 
medication during pregnancy were more likely to experience a relapse of major depression than 
women who continued antidepressant medication. 

 
Exposure to SNRIs in mid to late pregnancy may increase the risk for preeclampsia, and exposure 
to SNRIs near delivery may increase the risk for postpartum haemorrhage. 
 

Venlafaxine and ODV are excreted in human milk; therefore, the use of Efexor XR in nursing 
women cannot be recommended. 
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4.7. Effects on Ability to Drive and Use Machines 

Venlafaxine did not affect psychomotor, cognitive, or complex behavior performance in healthy 
volunteers. However, any psychoactive drug may impair judgement, thinking, and motor skills. 
Therefore, patients should be cautioned about their ability to drive or operate hazardous machinery. 
 

4.8. Undesirable Effects 
Adverse Drug Reaction Table 
 
ADRs by SOC and CIOMS frequency category listed in order of decreasing medical seriousness 

within each frequency category and SOC. 
 

System 
Organ Class 

Very 
Common 

≥1/10 

Common 

≥1/100 

to <1/10 

Uncommon 

≥1/1,000 to 

<1/100 

Rare 

≥1/10,000 to 

<1/1,000 

Very Rare 
<1/10,000 

Frequency 
Not Known 
(cannot be 

estimated 
from the 

available 
data) 

 

Blood and 

lymphatic 
system 
disorders 

   Agranulocytosis*§

, Aplastic 
anaemia*§, 
Pancytopenia*§, 

Neutropenia*§ 

 

Thrombocytop
enia * 

 

Immune 
system 

disorders 

   Anaphylactic 
reaction*§ 

  

Endocrine 
disorders 

   Inappropriate 
antidiuretic 
hormone 

secretion*§ 

Blood 
prolactin 
increased* 

 

Metabolism 
and nutrition 
disorders 

 Decreased 
appetite  

 Hyponatraemia*   

Psychiatric 

disorders 

Insomnia Abnormal 

dreams, 
Nervousness, 

Libido 
decreased, 
Agitation*, 

Anorgasmia 

Confusional 

state*, Mania, 
Hypomania, 

Depersonalisati
on, 
Hallucination, 

Abnormal 
orgasm, 
Bruxism*, 

Apathy 

Delirium*§   

Nervous 
system 

disorders 

Headache*, 
Dizziness, 

Sedation 

Akathisia*, 
Tremor, 

Paraesthesia, 
Dysgeusia  

Syncope, 
Myoclonus, 

Balance 
disorder* 
Coordination 

abnormal*, 
Dyskinesia * 

Neuroleptic 
malignant 

syndrome*§, 
Serotonin 
syndrome*§, 

Convulsion, 
Dystonia* 

Tardive 
dyskinesia* 

 

DISETUJUI OLEH BPOM : 03/02/2022 ID : EREG10024112100706



Generic Name: Venlafaxine hydrochloride 

Trade Name: Efexor XR 

CDS Effective Date: June 09, 2021 

Supersedes: July 10, 2019 

Approved by BPOM: 

2021-0067337  Page 12 of 19 

System 
Organ Class 

Very 
Common 

≥1/10 

Common 

≥1/100 

to <1/10 

Uncommon 

≥1/1,000 to 

<1/100 

Rare 

≥1/10,000 to 

<1/1,000 

Very Rare 
<1/10,000 

Frequency 
Not Known 
(cannot be 

estimated 
from the 

available 
data) 

 

Eye disorders  Visual 

impairment, 
Accommodati
on disorder, 

Mydriasis, 

 Angle closure 

glaucoma*§ 

  

Ear and 
labyrinth 

disorders 

 Tinnitus*     

Cardiac 
disorders 

 Tachycardia, 
Palpitations 

 Torsade de 
pointes*§, 
Ventricular 

tachycardia*§, 
Ventricular 
fibrillation*§, 

Electrocardiogra
m QT prolonged*, 

Stress 
cardiomyopathy 
(takotsubo 

cardiomyopathy)*

§ 

  

Vascular 
disorders  

 Hypertension, 
Hot flush  

Orthostatic 
hypotension, 

Hypotension* 

   

Respiratory, 
thoracic and 

mediastinal 
disorders  

 Dyspnoea*, 
Yawning 

 Interstitial lung 
disease*§, 

Pulmonary 
eosinophilia *§ 

  

Gastrointestin
al disorders  

Nausea, Dry 
mouth, 

Constipation 

Diarrhoea*, 
Vomiting 

Gastrointestinal 
haemorrhage* 

Pancreatitis*   

Hepatobiliary 
disorders 

  Liver function 
test abnormal* 

Hepatitis*§   

Skin and 
subcutaneous 

tissue 
disorders 

Hyperhidros
is* 

Rash, 
Pruritus*, 

Night sweats* 

Urticaria *, 
Alopecia *, 

Ecchymosis, 
Photosensitivity 

reaction 

Stevens-Johnson 
syndrome*§, 

Toxic epidermal 
necrolysis*§, 

Angioedema*§, 
Erythema 
multiforme*§ 

  

Musculoskele

tal and 
connective 
tissue 

disorders 

 Hypertonia   Rhabdomyolysis*

§ 
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System 
Organ Class 

Very 
Common 

≥1/10 

Common 

≥1/100 

to <1/10 

Uncommon 

≥1/1,000 to 

<1/100 

Rare 

≥1/10,000 to 

<1/1,000 

Very Rare 
<1/10,000 

Frequency 
Not Known 
(cannot be 

estimated 
from the 

available 
data) 

 

Renal and 

urinary 
disorders 

 Urinary 

hesitation, 
Urinary 
retention, 

Pollakiuria * 

Urinary 

incontinence* 

   

Reproductive 
system and 

breast 
disorders 

 Erectile 
dysfunction, 

Ejaculation 
disorder  

Metrorrhagia*, 
Menorrhagia * 

   

General 
disorders and 

administratio
n site 
conditions 

 Fatigue, 
Asthenia, 

Chills* 

  Mucosal 
Haemorrhage* 

 

Investigations  Weight 

decreased, 
Weight 

increased 

Blood 

cholesterol 
increased 

 Bleeding time 

prolonged* 

 

Injury, 
poisoning and 
procedural 

complications 

  Bone fracture    

*ADR identified post-marketing. 
§ADR frequency estimated using “The Rule of 3.” 

ADR = Adverse Drug Reaction 

 
Discontinuation Effects 
 
The following symptoms have been reported in association with abrupt discontinuation or 

dose-reduction, or tapering of treatment: hypomania, anxiety, agitation, nervousness, confusion, 
insomnia or other sleep disturbances, fatigue, somnolence, paresthaesia, dizziness, convulsion, 
vertigo, headache, flu-like symptoms, tinnitus, impaired coordination and balance, tremor, 
sweating, dry mouth, anorexia, diarrhoea, nausea, vomiting, visual impairment, and hypertension. 

In premarketing studies, the majority of discontinuation reactions were mild and resolved without 
treatment (See sections 4.2 and 4.4). While these events are generally self-limiting, there have been 
reports of serious discontinuation symptoms, and sometimes these effects can be protracted and 
severe. 
 

Pediatric Patients 
 
In general, the adverse reaction profile of venlafaxine (in placebo-controlled clinical trials) in 
children and adolescents (aged 6 to 17) was similar to that seen in adults. As with adults, decreased 

appetite, weight loss, increased blood pressure, and increased serum cholesterol were observed 
(See section 4.2). 
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In pediatric clinical trials, the adverse reaction suicidal ideation was observed. There were also 
increased reports of hostility and, especially in major depressive disorder, self-harm. 

 
Particularly, the following adverse reactions were observed in pediatric patients: abdominal pain, 
agitation, dyspepsia, ecchymosis, epistaxis, and myalgia. 
 

4.9. Overdose 
In post-marketing experience, overdose with venlafaxine was reported predominantly in 
combination with alcohol and/or other drugs. The most commonly reported events in overdose 
include tachycardia, changes in level of consciousness (ranging from somnolence  to coma), 

mydriasis, convulsion, and vomiting. Other events reported include electrocardiographic changes 
(e.g., prolongation of QT interval, bundle branch block, QRS prolongation), sinus and ventricular 
tachycardia, bradycardia, hypotension, vertigo and death. 
 

Published retrospective studies report that venlafaxine overdosage may be associated with an 
increased risk of fatal outcomes compared to that observed with SSRI antidepressant products, but 
lower than that for tricyclic antidepressants. Epidemiological studies have shown that venlafaxine 
treated patients have a higher burden of suicide risk factors than SSRI-treated patients. The extent 

to which the finding of an increased risk of fatal outcomes can be attributed to the toxicity of 
venlafaxine in overdosage as opposed to some characteristics of venlafaxine-treated patients is not 
clear. Prescriptions for venlafaxine should be written for the smallest quantity of drug consistent 
with good patient management, in order to reduce the risk of overdose. 

 
Management of Overdosage/Recommended Treatment 

General supportive and symptomatic measures are recommended; cardiac rhythm and vital signs 
must be monitored. 

 
When there is a risk of aspiration, induction of emesis is not recommended. 
 
Gastric lavage may be indicated if performed soon after ingestion or in symptomatic patients.  

 
Administration of activated charcoal may also limit drug absorption. 
 
Forced diuresis, dialysis, hemoperfusion and exchange transfusion are unlikely to be of benefit. No 

specific antidotes for venlafaxine are known. 
 

5. PHARMACOLOGICAL PROPERTIES 

Venlafaxine and its active metabolite, O-desmethylvenlafaxine, are potent inhibitors of neuronal 

serotonin and norepinephrine reuptake and weak inhibitors of dopamine reuptake.  The 
antidepressant activity of venlafaxine is thought to be associated with potentiation of 
neurotransmitter activity in the central nervous system (CNS). Venlafaxine and 
O-desmethylvenlafaxine have no significant affinity for muscarinic, histaminergic, or 

1-adrenergic receptors in vitro. Activity at these receptors is potentially associated with various 
anticholinergic, sedative, and cardiovascular effects seen with other psychotropic drugs. In 
preclinical rodent models, venlafaxine demonstrated activity predictive of antidepressant and 
anxiolytic actions, and cognitive enhancing properties. 
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5.1. Pharmacodynamic Properties 
 

Depression 
The efficacy of venlafaxine extended-release capsules as a treatment for depression, including 
depression with associated anxiety, was established in two placebo-controlled, short-term studies. 
Populations in both trials consisted of outpatients meeting DSM-III-R or DSM-IV criteria for major 

depression. 
 
The first study compared extended-release venlafaxine 75 to 150 mg/day, immediate-release 
venlafaxine 75 to 150 mg/day, and placebo for 12 weeks. Extended-release venlafaxine showed 

significant advantage over placebo starting at Week 2 of treatment on the Hamilton Rating Scale 
for Depression (HAM-D) Score and HAM-D Depressed Mood Item, at Week 3 on the 
Montgomery-Asberg Depression Rating Scale (MADRS) total, and at Week 4 on the Clinical 
Global Impressions (CGI) Severity of Illness Scale. All advantages were maintained through the 

end of treatment. Extended-release venlafaxine also showed significant advantage over immediate-
release venlafaxine at Weeks 8 and 12 on the HAM-D total and CGI Severity of Illness Scale and 
at Week 12 for all efficacy variables. 
 

The second study compared treatment with extended-release venlafaxine 75 to 225 mg/day and 
placebo for up to 8 weeks. Sustained statistical improvement over placebo was seen beginning at 
Week 2 for the CGI Severity of Illness Scale, beginning at Week 4 for the HAM-D total and 
MADRS total, and beginning at Week 3 for the HAM-D Depressed Mood Item. 

 
Generalized Anxiety Disorder 
The efficacy of venlafaxine extended-release capsules as a treatment for GAD was established in 
two short-term (8-week), placebo-controlled, fixed-dose studies; one long-term (6-month), 

placebo-controlled, fixed-dose study; and one long-term (6-month), placebo-controlled, flexible-
dose study in outpatients meeting DSM-IV criteria for GAD. 
 
One short-term study evaluating extended-release venlafaxine doses of 75, 150, and 225 mg/day, 

and placebo showed that the 225 mg/day dose was more effective than placebo on the Hamilton 
Rating Scale for Anxiety (HAM-A) total score, both the HAM-A anxiety and tension items, and 
the CGI scale. While there was also evidence for superiority over placebo for the 75 and 
150 mg/day doses, these doses were not as consistently effective as the highest dose.  

 
A second short-term study evaluating extended-release venlafaxine doses of 75 and 150 mg/day, 
and placebo showed that both doses were more effective than placebo on some of these same 
outcomes; however, the 75 mg/day dose was more consistently effective than the 150 mg/day dose. 

 
Two long-term (6-month) studies, one with extended-release venlafaxine doses of 37.5, 75, and 
150 mg/day and the other evaluating doses of 75 to 225 mg/day, showed that doses of 75 mg or 
higher were more effective than placebo on the HAM-A total, both the HAM-A anxiety and tension 

items, and the CGI scale after short-term (Week 8) and long-term (Month 6) treatment. 
 
Social Anxiety Disorder (Social Phobia) 
The efficacy of Efexor XR capsules as a treatment for Social Anxiety Disorder (also known as 

Social Phobia) was established in two double-blind, parallel group, 12-week, multicenter, placebo-
controlled, flexible-dose studies in adult outpatients meeting DSM-IV criteria for Social Anxiety 
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Disorder. Patients received doses in a range of 75 to 225 mg/day. Efficacy was assessed with the 
Liebowitz Social Anxiety Scale (LSAS). In these two trials, Efexor XR was significantly more 

effective than placebo on change from baseline to endpoint on the LSAS total score. 
 
Examination of subsets of the population studied did not reveal any differential responsiveness on 
the basis of gender. There was insufficient information to determine the effect of age or race on 

outcome in these studies. 
 
Panic Disorder 
The efficacy of Efexor XR capsules as a treatment for panic disorder was established in two 

double-blind, 12-week, multicenter, placebo-controlled studies in adult outpatients meeting DSM-
IV criteria for panic disorder, with or without agoraphobia. Patients received fixed doses of 75 or 
150 mg/day in one study and 75 or 225 mg/day in the other study. 
 

Efficacy was assessed on the basis of outcomes in three variables: (1) percentage of patients free 
of full-symptom panic attacks on the Panic and Anticipatory Anxiety Scale (PAAS), (2) mean 
change from baseline to endpoint on the Panic Disorder Severity Scale (PDSS) total score, and (3) 
percentage of patients rated as responders (much improved or very much improved) in the Clinical 

Global Impressions (CGI) Improvement scale. In these two trials, Efexor XR was significantly 
more effective than placebo in all three variables. 
 
Examination of subsets of the population studied did not reveal any differential responsiveness on 

the basis of gender. There was insufficient information to determine the effect of age or race on 
outcome in these studies. 
 
In a longer-term study, adult outpatients meeting DSM-IV criteria for panic disorder who had 

responded during a 12-week open phase with Efexor XR (75 to 225 mg/day) were randomly 
assigned to continue the same Efexor XR dose (75, 150, or 225 mg) or switch to placebo for 
observation for relapse during a 6-month double-blind phase. Response during the open phase was 

defined as 1 full-symptom panic attack per week during the last 2 weeks of the open phase and a 

CGI Improvement score of 1 (very much improved) or 2 (much improved). Relapse during the 
double-blind phase was defined as having 2 or more full-symptom panic attacks per week for 2 
consecutive weeks or having discontinued due to loss of effectiveness. Patients receiving continued 
Efexor XR treatment experienced significantly lower relapse rates over the subsequent 6 months 

compared with those receiving placebo. 
 
Cardiac Electrophysiology 
In a dedicated thorough QTc study in healthy subjects, venlafaxine did not prolong the QT interval 

to any clinically relevant extent at a dose of 450 mg/day (given as 225 mg twice a day).  
 
5.2. Pharmacokinetic Properties 

At least 92% of a single oral dose of venlafaxine is absorbed. After administration of Efexor XR, 

the peak plasma concentration of venlafaxine and ODV are attained within 6.0  1.5 and 8.8  2.2 
hours, respectively. The rate of absorption of venlafaxine from the Efexor XR capsules is slower 
than its rate of elimination. Therefore, the apparent elimination half -life of venlafaxine following 

administration of Efexor XR capsules (15  6 hours) is actually the absorption half-life instead of 
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the true disposition half-life (5  2 hours) observed following administration of an immediate-
release tablet. 

 
When equal daily dose of venlafaxine were administered as either the immediate-release tablet, or 
the extended release capsule, the exposure (AUC, area under the concentration curve) to both 
venlafaxine and ODV was similar for the two treatments, and the fluctuation in plasma 

concentrations was slightly lower following treatment with the Efexor XR capsule. Therefore, the 
Efexor XR capsule provides a slower rate of absorption, but the same extent of absorption (i.e., 
AUC), as the Efexor immediate-release tablet. 
  

Venlafaxine undergoes extensive first-pass metabolism in the liver, primarily by CYP2D6 to the 
major metabolite ODV. Venlafaxine is also metabolized to N-desmethylvenlafaxine, catalysed by 
CYP3A3/4, and other minor metabolites. 
  

Venlafaxine and its metabolites are excreted primarily through the kidneys. Approximately 87% 
of a venlafaxine dose is recovered in the urine within 48 hours as either unchanged venlafaxine, 
unconjugated ODV, conjugated ODV, or other minor metabolites. Administration of Efexor XR 
with food has no effect on the absorption of venlafaxine, or on the subsequent formation of ODV. 

Subject age and sex do not significantly affect the pharmacokinetics of venlafaxine. No 
accumulation of venlafaxine or ODV has been observed during chronic administration in healthy 
subjects. 
 

Patients with Hepatic Impairment 
The pharmacokinetic disposition of venlafaxine and ODV are significantly altered in some patients 
with compensated hepatic cirrhosis (moderate hepatic impairment) following oral administration 
of single-dose venlafaxine. In patients with hepatic impairment, mean plasma clearance of 

venlafaxine and ODV are reduced by approximately 30% to 33% and mean elimination half-lives 
are prolonged by 2-fold or more compared to normal subjects. 
 
In a second study, venlafaxine was administered orally and intravenously in normal subjects 

(n = 21), and in Child-Pugh A (n = 8) and Child-Pugh B (n = 11) subjects, mildly and moderately 
hepatically impaired, respectively. Oral bioavailability approximately doubled in patients with 
hepatic impairment compared to normal subjects. In patients with hepatic impairment, venlafaxine 
oral elimination half-life was approximately twice as long and oral clearance was reduced by more 

than half compared to normal subjects. In patients with hepatic impairment, ODV oral elimination 
half-life was prolonged by about 40% while oral clearance for ODV was similar to that for normal 
subjects. A large degree of intersubject variability was noted. 
 

Patients with Renal Impairment 
Venlafaxine and ODV elimination half -lives increase with the degree of impairment in renal 
function. Elimination half-life increased by approximately 1.5-fold in patients with moderate renal 
impairment and by approximately 2.5-fold and 3-fold in patients with end-stage renal disease. 

 
Age and Gender Studies 
A population pharmacokinetic analysis of 404 immediate-release venlafaxine-treated patients from 
two studies involving both twice daily and three times daily regimens showed that dose-normalized 

trough plasma levels of either venlafaxine or ODV were unaltered by age or gender differences.  
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5.3. Preclinical Safety Data 
Carcinogenicity 

Venlafaxine was given by oral gavage to mice for 18 months at doses up to 120 mg/kg per day, 
which was 1.7 times the maximum recommended human dose, on a mg/m2 basis. Venlafaxine was 
also given to rats by oral gavage for 24 months at doses up to 120 mg/kg per day. In rats receiving 
the 120 mg/kg dose, plasma concentrations of venlafaxine at necropsy were 6 times (female rats) 

and 1 times (male rats) the plasma concentrations of patients receiving the maximum recommended 
human dose. Plasma levels of ODV were lower in rats than in patients receiving the maximum 
recommended dose. Tumors were not increased by venlafaxine treatment in mice or rats.  
 

Studies with venlafaxine in rats and mice revealed no evidence of carcinogenesis. Venlafaxine was 
not mutagenic in a wide range of in vitro and in vivo tests. 
 
Mutagenicity 

Venlafaxine and ODV were not mutagenic in the Ames reverse mutation assay in Salmonella 
bacteria or the Chinese hamster ovary/hypoxanthine guanine phosphoribosyl transferase (HGPRT) 
mammalian cell forward gene mutation assay. Venlafaxine was also not mutagenic or clastogenic 
in the in vitro BALB/c-3T3 mouse cell transformation assay, the sister chromatid exchange assay 

in cultured Chinese hamster ovary cells, or in the in vivo chromosomal aberration assay in rat bone 
marrow. O-desmethylvenlafaxine was not clastogenic in the in vitro Chinese hamster ovary cell 
chromosomal aberration assay, or in the in vivo chromosomal aberration assay in rat bone marrow. 
 

Impairment of Fertility 
Reproduction and fertility studies in rats showed no effect on male or female fertility at oral doses 
of up to 8 times the maximum recommended human daily dose, on a mg/kg basis, or of up to 2 
times, on a mg/m2 basis. 

 
Reduced fertility was observed in a study in which both male and female rats were exposed to the 
major metabolite of venlafaxine (ODV). This ODV exposure was approximately 2 to 3 times that 
of a human venlafaxine dose of 225 mg/day. The human relevance of this finding is unknown. 

 
Teratogenicity 
Venlafaxine did not cause malformations in offspring of rats or rabbits given doses up to 11 times 
(rat) or 12 times (rabbit) the human dose of 375 mg/day of venlafaxine on a mg/kg basis, or 2.5 

times (rat) and 4 times (rabbit) the human dose of 375 mg/day of venlafaxine, on a mg/m2 basis. 
 

Other Information 
The extended-release formulation of venlafaxine contains spheroids, which release the drug slowly 

into the digestive tract. The insoluble portion of these spheroids is eliminated and may be seen in 
stools. 
 

6. PHARMACEUTICAL PARTICULARS 

6.1. List of Excipients 
Microcrystalline cellulose, ethyl cellulose, hydroxypropylmethylcellulose, gelatin, red and yellow 
iron oxides (E172), titanium dioxide (E171) and printing ink # 75 mg capsules contain colorant red 
iron oxide (E172). 
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6.2. Incompatibilities 
None known 

 
6.3. Shelf Life 

3 years 
 

6.4. Special Precautions for Storage 
Store below 25°C. 
 

6.5. Nature and Contents of Container 
PVC/ACLAR/aluminum foil blister strips in an outer carton: 28 capsules 75 mg 
 

6.6. Instructions for Use/Handling 
Not applicable 

 
KEEP ALL MEDICAMENTS OUT OF REACH OF CHILDREN 

 
Reg. No. 

Efexor XR 75 mg: 
Box, 2 blister @ 14 capsules: DKI1191400603A1 
 
HARUS DENGAN RESEP DOKTER 

 
Manufactured by: 
Pfizer Ireland Pharmaceuticals 
Little Connell, Newbridge 

Co. Kildare, Ireland 
 
Packaged and Released by: 
Pfizer Biotech Corporation 

Hsinfeng, Hsin Chu, Taiwan, ROC 
 
Imported by: 
PT Pfizer Indonesia 

Jakarta - Indonesia 
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Leaflet kemasan: Informasi bagi pengguna 

Efexor XR 75 mg kapsul 

Venlafaksin hidroklorida 

Baca semua bagian leaflet ini dengan cermat sebelum mulai menggunakan obat ini karena berisi 

informasi penting untuk Anda. 

- Simpan leaflet ini. Anda mungkin perlu membacanya kembali. 

- Jika Anda memiliki pertanyaan lebih lanjut, tanyakan kepada dokter, apoteker, atau perawat Anda. 

- Obat ini telah diresepkan hanya untuk Anda. Jangan berikan kepada orang lain. Obat ini dapat 
membahayakan mereka, sekali pun tanda-tanda penyakit mereka sama dengan Anda. 

- Jika Anda mengalami efek samping apa pun, berkonsultasilah dengan dokter, apoteker, atau 

perawat Anda. Ini termasuk segala kemungkinan efek samping yang tidak tercantum di dalam 

leaflet ini. Lihat bagian 8. 

Apa isi leaflet ini? 
1. Nama produk

2. Keterangan produk

3. Apa kandungan obat ini?

4. Kekuatan obat

5. Apa kegunaan obat ini?
6. Berapa banyak dan seberapa sering Anda seharusnya menggunakan obat ini?

7. Kapan seharusnya Anda tidak menggunakan obat ini?

8. Efek yang tidak diinginkan

9. Apa saja obat-obatan lain atau makanan yang harus dihindari selama menggunakan obat ini?

10. Apa yang harus dilakukan jika ada dosis terlewat?
11. Bagaimana cara menyimpan obat ini?

12. Tanda-tanda dan gejala-gejala overdosis

13. Apa yang harus dilakukan jika Anda menggunakan lebih dari dosis yang dianjurkan?

14. Apa saja yang perlu diperhatikan saat menggunakan obat ini?

15. Kapan sebaiknya Anda berkonsultasi dengan dokter?

16. Nama/logo produsen/importir/Pemegang Hak Pemasaran
17. Tanggal revisi

1. Nama produk

Efexor XR 75 mg kapsul 

2. Keterangan produk

Efexor XR adalah obat antidepresan yang termasuk dalam golongan obat yang disebut sebagai 

penghambat penyerapan kembali serotonin dan norepinefrin (SNRI). Golongan obat ini digunakan 

untuk mengobati depresi dan kondisi lainnya seperti gangguan kecemasan. Diperkirakan bahwa orang 

yang mengalami depresi dan/atau kecemasan memiliki kadar serotonin dan noradrenalin yang lebih 
rendah di dalam otak. Cara kerja antidepresan masih belum dipahami sepenuhnya, tetapi obat ini dapat 

membantu Anda meningkatkan kadar serotonin dan noradrenalin di dalam otak. 

3. Apa kandungan obat ini?

Kapsul pelepasan diperpanjang 
Kapsul Efexor XR 75 mg adalah kapsul legap berwarna persik dengan tulisan “W” dan “75” berwarna 

merah. 

Daftar Eksipien 
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Mikrokristalin selulosa, etil selulosa, hidroksipropilmetilselulosa, gelatin, besi oksida merah dan 
kuning (E172), titanium dioksida (E171), dan tinta cetak # kapsul 75 mg mengandung pewarna besi 

oksida merah (E172). 

 

4. Kekuatan obat 

75 mg. 
 

5. Apa kegunaan obat ini? 

Efexor XR digunakan untuk mengobati orang dewasa yang menderita depresi, termasuk depresi yang 

dikaitkan dengan kecemasan, atau untuk mencegah relaps dan mencegah rekurens depresi. Obat 

tersebut juga digunakan untuk mengobati orang dewasa yang mengalami gangguan kecemasan 
berikut: gangguan kecemasan umum, gangguan kecemasan sosial (ketakutan atau menghindari situasi 

sosial), dan gangguan panik (serangan panik). 

 

6. Berapa banyak dan seberapa sering Anda seharusnya menggunakan obat ini? 

Selalu minum obat ini sesuai dengan petunjuk dokter Anda. Anda harus bertanya kepada dokter atau 

apoteker jika Anda merasa tidak yakin. 
 

Dosis awal umumnya yang dianjurkan untuk mengobati depresi, gangguan kecemasan umum, dan 

gangguan kecemasan sosial adalah 75 mg per hari. Dosis tersebut dapat dinaikkan oleh dokter Anda 

secara bertahap, dan jika diperlukan, bahkan hingga dosis maksimum 375 mg per hari untuk 

mengobati depresi. Jika Anda tengah menjalani pengobatan untuk gangguan panik, dokter Anda akan 
memulai dengan dosis yang lebih rendah (37,5 mg) lalu menaikkan dosisnya secara bertahap. 

 

Minumlah Efexor XR pada waktu yang sama setiap hari, baik di pagi hari maupun di malam hari. 

Kapsul harus ditelan secara utuh dengan menggunakan cairan dan tanpa dibuka, digerus, dikunyah, 

atau dilarutkan. 
 

Efexor XR harus diminum setelah makan. 

 

Jika Anda memiliki gangguan hati atau ginjal, sampaikan kepada dokter Anda, karena dosis obat ini 

untuk Anda mungkin perlu dibedakan. 

 
Jangan berhenti meminum obat ini tanpa berkonsultasi dengan dokter Anda (lihat bagian “Jika Anda 

berhenti meminum Efexor XR”). 

 

Jika Anda berhenti meminum Efexor XR 

 
Jangan menghentikan pengobatan Anda atau mengurangi dosis tanpa saran dokter meskipun jika Anda 

merasa lebih baik. Jika dokter Anda menganggap bahwa Anda tidak perlu meminum Efexor XR lagi, 

ia dapat meminta Anda untuk mengurangi dosis dengan perlahan sebelum menghentikan pengobatan 

sama sekali. Efek samping diketahui terjadi bila orang berhenti menggunakan obat ini, khususnya jika 

dihentikan secara tiba-tiba atau dosis diturunkan terlalu cepat. Sebagian pasien mungkin akan 
mengalami gejala-gejala seperti keinginan untuk bunuh diri, bersikap agresif, lelah, pusing, kepala 

terasa ringan, sakit kepala, insomnia, mimpi buruk, mulut kering, kehilangan nafsu makan, mual, 

diare, tegang, agitasi, kebingungan, telinga berdenging, sensasi kesemutan atau sensasi sengatan listrik 

yang jarang, merasa lemah, berkeringat, kejang, atau gejala menyerupai flu, masalah dengan 

penglihatan, dan peningkatan tekanan darah (yang dapat menyebabkan sakit kepala, pusing, telinga 
berdenging, berkeringat, dll.). 

 

Dokter Anda akan memberi tahu Anda tentang cara menghentikan pengobatan Efexor XR secara 

bertahap. Jika Anda mengalami gejala mana pun berikut ini atau gejala lainnya yang mengganggu, 

mintalah saran lebih lanjut dari dokter Anda. 
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Jika Anda memiliki pertanyaan lebih lanjut seputar penggunaan obat ini, tanyakan kepada dokter atau 
apoteker Anda. 

 

7. Kapan seharusnya Anda tidak menggunakan obat ini? 

 

Jangan meminum Efexor XR 
 

• Jika Anda alergi terhadap venlafaksin atau bahan lainnya dalam obat ini (dicantumkan di 

bagian 3). 

• Jika Anda juga meminum, atau telah meminum dalam 14 hari terakhir, obat-obatan apa pun 

yang dikenal sebagai penghambat monoamin oksidase (MAOI) ireversibel, yang digunakan 
untuk mengobati depresi atau penyakit Parkinson. Meminum MAOI ireversibel bersama 

dengan Efexor XR dapat menimbulkan efek samping serius atau bahkan mengancam jiwa. 

Selain itu Anda juga harus menunggu setidaknya 7 hari setelah berhenti meminum Efexor 

XR sebelum Anda meminum MAOI (lihat juga bagian berjudul 9. Apa saja obat-obatan lain 

atau makanan yang harus dihindari selama menggunakan obat ini? dan informasi di dalam 

bagian tersebut tentang ‘Sindrom Serotonin’). 
 

Kehamilan dan menyusui 

 

Jika Anda hamil atau menyusui, menduga bahwa diri Anda hamil, atau sedang merencanakan 

kehamilan, mintalah saran dari dokter atau apoteker Anda sebelum meminum obat ini. Anda hanya 
boleh meminum Efexor XR setelah mendiskusikan dengan dokter Anda perihal potensi manfaat dan 

potensi risikonya terhadap janin Anda. 

 

Efexor XR akan dikeluarkan bersama ASI. Terdapat risiko efek samping terhadap bayi. Oleh karena 

itu, Anda harus mendiskusikan masalah tersebut dengan dokter Anda, dan ia akan memutuskan apakah 
Anda sebaiknya berhenti menyusui atau menghentikan terapi dengan obat ini. 

 

Mengemudi dan menggunakan mesin 

Jangan mengemudi atau menjalankan perkakas atau mesin hingga Anda mengetahui pengaruh obat ini 

terhadap Anda. 
 

8. Efek yang tidak diinginkan 

Seperti semua obat-obatan yang ada, obat ini bisa menimbulkan efek samping, meskipun tidak semua 

orang mengalaminya. 

 

Jika ada di antara reaksi berikut ini terjadi, jangan meminum Efexor XR lagi. Segera beri tahu dokter 
Anda, atau segera datangi unit gawat darurat di rumah sakit terdekat Anda: 

 

Langka (dapat dialami hingga 1 di antara 1.000 orang) 

 

• Pembengkakan wajah, mulut, lidah, tenggorokan, tangan, atau kaki, dan/atau ruam gatal 
yang timbul (kaligata), kesulitan menelan atau bernapas 

• Dada terasa sesak, mengi, kesulitan menelan atau bernapas 

• Ruam kulit berat, gatal, atau kaligata (bercak-bercak cembung kemerahan atau pucat pada 

kulit yang kadang terasa gatal) 

• Tanda-tanda dan gejala sindrom serotonin yang dapat meliputi gelisah, halusinasi, hilangnya 
koordinasi, denyut jantung cepat, peningkatan suhu tubuh, perubahan tekanan darah dengan 

cepat, refleks berlebihan, diare, koma, mual, muntah. 

 

Dalam kondisi yang paling parah, sindrom serotonin dapat menyerupai Sindrom Neuroleptik Ganas 

(NMS). Tanda-tanda dan gejala-gejala NMS dapat meliputi kombinasi antara demam, denyut jantung 
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cepat, berkeringat, kekakuan otot parah, kebingungan, peningkatan enzim otot (ditentukan oleh tes 
darah). 

• Tanda-tanda infeksi, seperti suhu tubuh tinggi, menggigil, gemetar, sakit kepala, berkeringat, 

gejala menyerupai flu. Hal ini dapat menyebabkan gangguan darah yang dapat berakibat 

pada peningkatan risiko infeksi. 

• Ruam berat, yang dapat menyebabkan kulit melepuh dan pengelupasan kulit yang parah. 

• Rasa nyeri, nyeri tekan, atau kelemahan otot yang tidak dapat dijelaskan. Ini bisa jadi 

merupakan tanda rhabdomyolysis. 

 

Efek samping lain yang harus Anda beri tahu kepada dokter Anda di antaranya (Frekuensi efek 

samping ini dicantumkan dalam daftar “Efek samping lain yang mungkin terjadi” di bawah ini): 

• Batuk, mengi, dan napas pendek yang dapat disertai dengan suhu tinggi 

• Feses hitam (seperti aspal) atau ada darah dalam feses 

• Rasa gatal, kulit atau mata berwarna kuning, atau urine berwarna gelap, yang mungkin 

merupakan gejala peradangan hati (hepatitis) 

• Masalah jantung, seperti denyut jantung cepat atau tidak teratur, peningkatan tekanan darah 

• Gangguan mata, seperti pandangan kabur, atau pupil melebar 

• Gangguan saraf, seperti pusing, kesemutan, gangguan gerak (kejang atau kekakuan otot), 

atau kejang 

• Gangguan psikiatri, seperti hiperaktivitas dan merasa gembira yang berlebihan 

• Efek putus obat (lihat bagian “6. Seberapa banyak dan seberapa sering Anda menggunakan 
obat ini? Jika Anda berhenti meminum Efexor XR”) 

• Perdarahan berkepanjangan - jika Anda tersayat atau cedera, maka diperlukan waktu sedikit 

lebih lama dibandingkan biasanya hingga perdarahan berhenti. 

 

Jangan khawatir jika Anda melihat butiran-butiran kecil atau granula berwarna putih dalam feses Anda 
setelah meminum obat ini. Di dalam kapsul Efexor XR terdapat sferoid (butiran-butiran putih kecil) 

yang berisi bahan aktif (venlafaksin). Sferoid ini dilepaskan dari kapsul ke dalam lambung Anda. 

Seiring pergerakan sferoid di dalam lambung dan usus Anda, maka venlafaksin akan dilepaskan secara 

perlahan. “Cangkang” sferoid tersebut tidak akan larut dan akan dikeluarkan bersama feses Anda. Jadi, 

sekali pun Anda dapat melihat sferoid di dalam feses Anda, dosis obat Anda sebenarnya sudah 

terserap. 
 

Efek samping lain yang mungkin terjadi 

 

Sangat umum (dapat dialami lebih dari 1 di antara 10 orang) 

 

• Pusing; sakit kepala; mengantuk 

• Insomnia 

• Mual; mulut kering; sembelit 

• Berkeringat 

 
Umum (dapat dialami hingga 1 di antara 10 orang) 

 

• Menurunnya selera makan 

• Kurangnya orgasme; penurunan libido; agitasi; tegang; mimpi abnormal 

• Tremor; sensasi gelisah atau tidak mampu untuk duduk atau berdiam diri; kesemutan; 
perubahan sensasi pengecapan; peningkatan tonus otot 

• Gangguan visual; pupil melebar; ketidakmampuan mata untuk mengubah fokus secara 

otomatis dari objek jauh ke objek dekat 

• Telinga berdenging (tinnitus) 

• Denyut jantung cepat; palpitasi 
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• Peningkatan tekanan darah; pipi memerah 

• Napas pendek; menguap 

• Muntah; diare 

• Berkeringat pada malam hari 

• Ruam ringan; gatal 

• Peningkatan frekuensi berkemih; tidak mampu berkemih; kesulitan berkemih 

• Ejakulasi/orgasme abnormal (laki-laki); disfungsi ereksi (impotensi) 

• Kelemahan (astenia); kelelahan; menggigil 

• Kenaikan berat badan; penurunan berat badan 

 

Tidak umum (dapat dialami hingga 1 di antara 100 orang) 
 

• Aktif berlebihan, pikiran bercabang, kebingungan; merasa terpisah (atau terlepas) dari diri 

Anda sendiri, dan menurunnya kebutuhan untuk tidur (mania) 

• Halusinasi; orgasme abnormal; kurangnya perasaan atau emosi; merasa gembira berlebihan; 

gigi gemeretak 

• Pingsan; gerakan otot tanpa disadari; gangguan koordinasi dan keseimbangan 

• Merasa pusing (khususnya saat berdiri terlalu cepat); penurunan tekanan darah 

• Muntah darah, feses berwarna hitam atau ada darah dalam feses; yang dapat menjadi tanda 

adanya perdarahan internal 

• Kepekaan terhadap sinar matahari; lebam; kerontokan rambut yang abnormal 

• Ketidakmampuan mengendalikan berkemih 

• Menstruasi tidak teratur seperti meningkatnya perdarahan atau meningkatnya perdarahan 

yang tidak teratur 

• Kekakuan, kejang, dan gerakan otot tanpa disadari 

• Sedikit perubahan dalam kadar enzim hati di dalam darah 

• Peningkatan kolesterol 

• Patah tulang 

 

Langka (dapat dialami hingga 1 di antara 1.000 orang) 

 

• Kejang 

• Batuk, mengi, dan napas pendek yang dapat disertai dengan suhu tinggi 

• Disorientasi dan kebingungan seringkali disertai dengan halusinasi (delirium) 

• Asupan air berlebihan (dikenal sebagai SIADH) 

• Penurunan kadar natrium di dalam darah 

• Nyeri mata berat dan berkurangnya atau kaburnya penglihatan 

• Denyut jantung abnormal, cepat, atau tidak teratur yang dapat mengakibatkan pingsan 

• Stres kardiomiopati (kardiomiopati takotsubo) 

• Nyeri abdomen atau nyeri punggung berat (yang dapat mengindikasikan adanya masalah 

serius pada usus, hati, atau pankreas) 

• Rasa gatal, kulit atau mata berwarna kuning, urine berwarna gelap, atau gejala menyerupai 

flu, yang merupakan gejala peradangan hati (hepatitis) 

 

Sangat langka (dapat dialami hingga 1 di antara 10.000 orang) 

 

• Perdarahan berkepanjangan yang dapat merupakan tanda adanya penurunan jumlah 

trombosit di dalam darah Anda sehingga meningkatkan risiko lebam atau perdarahan 

• Produksi ASI abnormal 

• Perdarahan yang tidak diduga, misalnya perdarahan gusi, darah dalam urine atau dalam 

muntah, atau munculnya memar atau pecahnya pembuluh darah yang tidak diduga 
(pembuluh vena pecah) 
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Efexor XR kadang-kadang menyebabkan efek yang tidak diinginkan yang mungkin tidak Anda 

ketahui, seperti peningkatan tekanan darah atau denyut jantung abnormal; sedikit perubahan dalam 

kadar enzim hati, natrium, atau kolesterol di dalam darah. Yang lebih jarang terjadi, Efexor XR dapat 

menurunkan fungsi trombosit di dalam darah Anda sehingga meningkatkan risiko lebam atau 

perdarahan. Oleh karena itu, dokter dapat meminta Anda melakukan tes darah sesekali waktu, 
khususnya jika Anda telah meminum Efexor XR untuk waktu yang lama. 

 

Melaporkan efek samping 

 

Jika Anda mengalami efek samping, konsultasikan dengan dokter atau apoteker Anda. Ini termasuk 
segala kemungkinan efek samping yang tidak tercantum di dalam leaflet ini. Dengan melaporkan efek 

samping, Anda bisa membantu memberikan informasi lebih lanjut mengenai keamanan obat ini. 

 

9. Apa saja obat atau makanan lain yang harus dihindari selama menggunakan obat ini? 

 

Beri tahu dokter atau apoteker Anda jika Anda sedang, belum lama ini, atau akan menggunakan obat 
lain. 

 

Dokter akan memutuskan apakah Anda dapat meminum Efexor XR bersama obat-obatan lainnya. 

 

Jangan memulai atau berhenti meminum obat-obatan apa pun, termasuk obat-obatan yang dibeli tanpa 
resep, obat-obatan alami dan herbal, sebelum berkonsultasi dengan dokter atau apoteker Anda. 

 

• Penghambat monoamin oksidase yang digunakan untuk mengobati depresi atau penyakit 

Parkinson tidak boleh diminum bersama Efexor XR. Beri tahu dokter Anda jika Anda telah 

meminum obat-obatan ini dalam 14 hari terakhir. (MAOI: lihat bagian “7. Kapan seharusnya 
Anda tidak menggunakan obat ini?”). 

• Sindrom serotonin: 

Kondisi yang berpotensi mengancam jiwa atau reaksi menyerupai Sindrom Neuroleptik Ganas (NMS) 

(lihat bagian “8. Efek yang tidak diinginkan”) dapat terjadi selama pengobatan dengan venlafaksin, 

khususnya jika diminum bersama obat-obatan lainnya. 
 

Contoh obat-obatan ini antara lain: 

o Triptan (digunakan untuk migrain) 

o Obat-obatan lain yang digunakan untuk mengobati depresi, misalnya SNRI, SSRI, trisiklik, atau 

obat-obatan yang mengandung litium 

o Obat-obatan yang mengandung amfetamin (digunakan untuk mengobati gangguan hiperaktif 
defisit perhatian (ADHD), narkolepsi, dan obesitas) 

o Obat-obatan yang mengandung linezolid, sebuah antibiotik (digunakan untuk mengobati 

infeksi) 

o Obat-obatan yang mengandung sibutramin (digunakan untuk penurunan berat badan) 

o Obat-obatan yang mengandung opioid (misalnya tramadol, fentanil, tapentadol, meperidin atau 
pentazosin) digunakan untuk mengobati nyeri berat 

o Obat-obatan yang mengandung dekstrometorfan (digunakan untuk mengobati batuk) 

o Obat-obatan yang mengandung metadon (digunakan untuk mengobati ketergantungan obat 

opioid atau nyeri berat) 

o Obat-obatan yang mengandung metilen biru (yang digunakan untuk mengobati kadar 
methemoglobin yang tinggi di dalam darah) 

o Produk yang mengandung St. John’s Wort (disebut juga sebagai Hypericum perforatum, 

pengobatan alami atau herbal untuk mengobati depresi ringan) 

o Produk yang mengandung triptofan (digunakan untuk berbagai masalah seperti tidur dan 

depresi) 
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o Antipsikotik (digunakan untuk mengobati penyakit dengan gejala-gejala seperti mendengar, 
melihat, atau mengindera hal-hal yang sebenarnya tidak ada, keyakinan yang salah, kecurigaan 

yang tidak biasa, pemikiran yang tidak jelas, dan menarik diri) 

 

Tanda-tanda dan gejala-gejala sindrom serotonin dapat meliputi kombinasi dari yang berikut ini: 

gelisah, halusinasi, hilangnya koordinasi, denyut jantung cepat, peningkatan suhu tubuh, perubahan 
tekanan darah dengan cepat, refleks berlebihan, diare, koma, mual, muntah. 

 

Dalam kondisi yang paling parah, sindrom serotonin dapat menyerupai Sindrom Neuroleptik Ganas 

(NMS). Tanda-tanda dan gejala-gejala NMS dapat meliputi kombinasi antara demam, denyut jantung 

cepat, berkeringat, kekakuan otot parah, kebingungan, peningkatan enzim otot (ditentukan oleh tes 
darah). 

 

Segera beri tahu dokter Anda, atau datangi unit gawat darurat di rumah sakit terdekat Anda 

jika Anda merasa sedang mengalami sindrom serotonin. 

 

Anda harus memberi tahu dokter Anda jika Anda sedang meminum obat-obatan yang dapat 
memengaruhi irama jantung Anda. 

 

Contoh obat-obatan ini antara lain: 

• Antipsikotik seperti thioridazin (Lihat juga Sindrom Serotonin di atas) 

• Antibiotik (digunakan untuk mengobati infeksi bakteri) 
 

Obat-obatan berikut ini juga dapat berinteraksi dengan Efexor XR dan harus digunakan secara hati-

hati. Penting kiranya untuk memberi tahu dokter atau apoteker Anda jika Anda sedang meminum 

obat-obatan yang mengandung: 

 

• Ketokonazol (obat antijamur) 

• Haloperidol atau risperidon (untuk mengobati gangguan psikiatri) 

• Metoprolol (penghambat beta untuk mengobati tekanan darah tinggi dan masalah jantung) 

 

Efexor XR dengan makanan, minuman, dan alkohol 

 

Efexor XR harus diminum setelah makan (lihat bagian 6. Berapa banyak dan seberapa sering Anda 

seharusnya menggunakan obat ini?). 
 

Anda dilarang mengonsumsi alkohol selama meminum Efexor XR. 

 

10. Apa yang harus dilakukan jika ada dosis terlewat? 

Jika ada satu dosis yang terlewat, segera minum begitu Anda mengingatnya. Namun demikian, jika 
Anda memasuki waktu untuk jadwal dosis berikutnya, maka lompati dosis yang terlewat dan minum 

dosis tunggal saja seperti biasa. Jangan meminum dosis ganda untuk mengejar dosis yang terlupa. 

Jangan minum lebih dari dosis Efexor XR harian yang telah diresepkan untuk Anda dalam satu hari.  

 

11. Bagaimana cara menyimpan obat ini? 
Jauhkan obat ini dari pandangan dan jangkauan anak-anak. 

 

Jangan gunakan obat ini jika sudah melewati tanggal kedaluwarsanya. Tanggal kedaluwarsa mengacu 

pada hari terakhir dari bulan yang tertera. 

 
Simpan pada suhu di bawah 25 °C. 
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Jangan buang obat melalui saluran pembuangan air atau bersama sampah rumah tangga. Tanyakan 
kepada apoteker cara membuang obat yang sudah tidak digunakan lagi. Langkah-langkah ini akan 

membantu melindungi lingkungan. 

 

Umur Simpan: 3 tahun. 

 
12. Tanda-tanda dan gejala-gejala overdosis 

Gejala-gejala kemungkinan overdosis meliputi denyut jantung cepat, perubahan tingkat kesadaran 

(berkisar antara mengantuk hingga koma), pandangan kabur, kejang, dan muntah. 

 

13. Apa yang harus dilakukan jika Anda menggunakan lebih dari dosis yang dianjurkan? 
Segera hubungi dokter atau apoteker Anda jika Anda meminum obat ini melebihi dosis yang 

diresepkan oleh dokter Anda. 

 

14. Apa saja yang perlu diperhatikan saat menggunakan obat ini? 

 

Peringatan dan tindakan pencegahan 
 

Konsultasikan dengan dokter atau apoteker Anda sebelum meminum Efexor XR: 

 

• Jika Anda menggunakan obat-obatan lain yang diminum bersama Efexor XR yang dapat 

meningkatkan risiko terjadinya sindrom serotonin (lihat bagian “9. Apa saja obat atau 
makanan lain yang harus dihindari selama menggunakan obat ini?). 

• Jika Anda mengalami gangguan mata, seperti beberapa jenis glaukoma tertentu (peningkatan 

tekanan di mata). 

• Jika Anda memiliki riwayat tekanan darah tinggi. 

• Jika Anda memiliki riwayat gangguan jantung. 

• Jika Anda telah diberi tahu bahwa Anda mempunyai irama jantung yang abnormal. 

• Jika Anda memiliki riwayat kejang. 

• Jika Anda memiliki riwayat kadar natrium rendah di dalam darah (hiponatremia). 

• Jika Anda memiliki kecenderungan untuk mengalami memar atau kecenderungan mudah 

berdarah (riwayat gangguan perdarahan), atau jika Anda sedang meminum obat-obatan lain 
yang dapat meningkatkan risiko perdarahan misalnya warfarin (digunakan untuk mencegah 

bekuan darah). 

• Jika Anda memiliki riwayat, atau jika seseorang dalam keluarga Anda pernah mengalami 

mania atau gangguan bipolar (merasa gembira berlebihan atau euforia). 

• Jika Anda memiliki riwayat perilaku agresif. 
 

Efexor XR dapat menimbulkan sensasi gelisah atau ketidakmampuan untuk duduk atau berdiam diri 

selama beberapa pekan pertama pengobatan. Anda harus memberi tahu dokter Anda jika hal ini 

terjadi. 

 
Pemikiran untuk bunuh diri dan bertambah parahnya depresi atau gangguan kecemasan Anda 

 

Jika Anda mengalami depresi dan/atau gangguan kecemasan, Anda dapat kadang-kadang memiliki 

pemikiran untuk membahayakan atau membunuh diri Anda sendiri. Kondisi tersebut dapat meningkat 

saat pertama kali Anda meminum obat antidepresan, mengubah dosis, atau kemungkinan pada saat 

penghentian. 
 

Anda lebih cenderung untuk memiliki pemikiran seperti ini: 

• Jika Anda sebelumnya pernah berpikir untuk bunuh diri atau membahayakan diri Anda 

sendiri. 

DISETUJUI OLEH BPOM : 03/02/2022 ID : EREG10024112100706



Nama Generik: Venlafaksin hidroklorida 

Nama Dagang: Efexor XR 

Tanggal Berlaku CDS: 09 Juni 2021 

Menggantikan: 10 Juli 2019 

Disetujui oleh BPOM:  

 

2021-0067337  
  Halaman 9 dari 9 

• Jika Anda adalah seorang pemuda. Informasi dari uji klinis telah menunjukkan adanya 
peningkatan risiko perilaku yang mengarah pada bunuh diri pada pemuda (berusia kurang 

dari 25 tahun) yang mengalami gangguan psikiatri yang diobati dengan antidepresan. 

 

Kapan saja muncul pemikiran untuk membahayakan atau membunuh diri Anda, segera hubungi dokter 

Anda atau datangi rumah sakit. 
 

Mungkin akan membantu jika Anda memberi tahu kerabat atau teman dekat bahwa Anda sedang 

depresi dan mengidap gangguan kecemasan, dan mintalah mereka untuk membaca leaflet ini. Anda 

dapat meminta mereka untuk memberi tahu Anda apakah menurut mereka depresi atau kecemasan 

Anda bertambah parah, atau apakah mereka khawatir dengan perubahan perilaku Anda. 
 

Masalah seksual 

 

Obat-obatan seperti Efexor XR (disebut juga sebagai SNRI) dapat menimbulkan gejala-gejala seperti 

disfungsi seksual (lihat bagian 8 Efek yang tidak diinginkan). Dalam beberapa kasus, gejala-gejala ini 

tetap berlanjut sekali pun pengobatan dihentikan. 
 

Pasien anak-anak dan remaja 

 

Efexor XR secara normal tidak boleh digunakan pada anak-anak dan remaja berusia di bawah 18 

tahun. Selain itu, ketahuilah bahwa pasien berusia di bawah 18 tahun memiliki peningkatan risiko efek 
samping, seperti upaya bunuh diri, pemikiran untuk bunuh diri, dan permusuhan (agresi yang 

dominan, perilaku bertentangan, dan amarah) saat mereka meminum obat golongan ini. Selain itu, 

efek keamanan jangka panjang obat ini berkenaan dengan pertumbuhan, kematangan, dan 

perkembangan kognitif serta perilaku dalam kelompok usia ini masih belum terbukti.  

 
15. Kapan sebaiknya Anda berkonsultasi dengan dokter? 

Jika Anda memiliki pertanyaan lebih lanjut atau Anda mengalami situasi yang sama seperti yang 

tercantum dalam leaflet ini, konsultasikan dengan dokter, apoteker, atau perawat Anda. 

 

16. Nama/logo produsen/importir/Pemegang Hak Pemasaran 
Efexor XR 75 mg: Dus, 2 blister @ 14 kapsul: DKI1191400603A1 

 

HARUS DENGAN RESEP DOKTER 

 

Diproduksi oleh: 

Pfizer Ireland Pharmaceuticals 
Little Connell, Newbridge 

Co. Kildare, Irlandia 

 

Dikemas dan Dirilis oleh: 

Pfizer Biotech Corporation 
Hsinfeng, Hsin Chu, Taiwan, ROC 

 

Diimpor oleh: 

PT Pfizer Indonesia 

Jakarta - Indonesia 
 

17. Tanggal revisi 

Juli 2021 
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